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Material and Engineering Laboratory-Taichung
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DATE: Aug. 29,2019

KWO LIN CO., LTD.

NO. 25, Jhengguang St., Taiping Dist., Taichung City 411, Taiwan

Product Name High Durable Powder Coating

Product Type DP

Product Submitted By KWO LIN CO., LTD.

Date of Sample Received  Aug. 23, 2019

Date of Testing Aug. 23, 2019~Aug. 29, 2019

Remark 1.The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
2.The following report content marks # is provided by Client.

Test Result :

Test Item Test Method Result
Resistance to Acid(5%H,;SO, * Room temp. » 24hr.) CNS 10757(1995) No Effect
Resistance to Alkali(5% Na,COs3 » Room temp. » 24hr.) CNS 10757(1995) No Effect

Note : This Test Report is an additional original report of TV-19-03156. Issued date : Aug. 29, 2019.
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Signgd/fof and on behalf of
Taiwan Ltd.

The required specification(s) offered in this test report is/are for reference only
The conformity judgment is at the Applicant's final verdict.
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of its intervention only and within the limitsof Client's instructions, if any. The Company’s sole responsibility is to its Client and this docdrmient does not exonerate parties to a transaction from
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